Product Monograph Information

SOLVET

Telephone: 1-403-456-2245
Toll-Free: 1-877-456-2755
Fax: 1-403-271-2920
Website: www.solvet.ca
Email: info@solvet.ca



Every effort has been made to ensure the accuracy of the information published. However, it remains the responsibility of the readers to familiarize themselves with the product information contained on the Canada product label or package insert.

70% ISOPROPYL ALCOHOL

Veterinary Use Only NN.F4D9

WARNINGS: Keep out of reach of children. Not for use on horses intended for food.

ACTIVE INGREDIENTS: Isopropyl alcohol 70%

INDICATIONS: Helps maintain joint flexibility and mobility. Cooling action is beneficial to hot and tired legs especially after strenuous training, competition or racing. To support normal healthy tissue, circulation and function.

DOSAGE AND ADMINISTRATION: Apply as needed to affected area.

INTENDED SPECIES: Dogs, Horses not intended for food.

CAUTIONS: Flammable, keep away from open flames or sparks. For external use only, dangerous if taken internally. Avoid contact with eyes. For occasional use only

STORAGE: Store at or below 25°C. Keep from freezing. Keep container tightly closed and away from open flames or sparks.

PRESENTATION: 4L

PRODUCT CODE: 70IPA4

